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SALAMANDER JEWELRY CO.,LTD
128/1 Moo 7, Soi Wat Nakhon,Chuenchum,Phutthamonthon Sai 4 Road

Tambon Kratumlom Ampur Sampran,Nakhon Pathom 73220
THAILAND

The following merchandise was submitted and identified by the clientas :

SGS FILE NO. - AYHA14-07252

COMMODITY : 24NOJ4-B-0.8-6.5-1.5-CR

RECEIVED DATE -2014.09.15

TEST PERIOD -2014.09.16 to 2014.09.24

TEST PERFORMED - SGS Korea tested the sample(s) selected by applicant with following resulits.

TEST RESULTS - For further details, please refer to following page(s).

TEST REQUESTED :To determine the Rate of Ni Release for compliance with Entries 27 of European

Regulation (EC) No. 1907/2006 (REACH) Annex XVII and Regulation (EC) No. 552/2009
(previously restricted under Directive 94/27/EC and 2004/96/EC)
SO : When tested as specified, the Rate of Ni Release of submitted sample complies with
Entries 27 of European Regulation (EC) No. 1907/2006 (REACH) Annex XVII and

Regulation (EC) No. 552/2009 (previously restricted under Directive 94/27/EC and
2004/96/EC)
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